Download Print this page

Advertisement

������
HE-800B
PARTS BOOK
�����������������������
ELECTRONIC DIRECT DRIVE LOCKSTITCH BUTTON HOLER
�������� Parts Navigation ����������http://partsbook.brother.co.jp/partsnavi/jpn/
The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/

Advertisement

   Also See for Brother HE-800B

   Related Manuals for Brother HE-800B

   Summary of Contents for Brother HE-800B

  • Page 1

    ������ HE-800B PARTS BOOK ����������������������� ELECTRONIC DIRECT DRIVE LOCKSTITCH BUTTON HOLER �������� Parts Navigation ����������http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/...

  • Page 2

    ������������� 1. �����2012�9�������������������� 2. ����������������������� 3. ����������������������� 4. ���������REF.NO��“�”��������������������� ����������������� � � A. ����������������������������������������������������������������������� B. �������������������������������������������������������������� C. ����������������������������������������������������������������������� D. ��������������������������������������������������������������������� E. ��������������������������������������������������������������� F. ������������������������������������������������������������������������ G. ������������������������������������������������������������������������� H. ������������������������������������������������������������������� J. ������������������������������������������������������������ K. ������������������������������������������������������������������������ L. ����������������������������������������������������������������������� M. ��������������������������������������������������������������� N. ��������������������������������������������������������������������� P. ����������������������������������������������������������������������� Q.

  • Page 3: Table Of Contents

    Notes for using this parts book 1. This book was prepared based on information available in September 2012. 2. Parts are subject to changes in design without prior notice. 3. Parts supplied as complete assemblies are circled by a dotted line. The part which has the symbol "+"...

  • Page 4: Machine Body

    / Machine body HE-800B-050...

  • Page 5

    1 ����� RUBBER CAP, 8 104450101 2 ����� RUBBER CAP, 15.5 104449001 1 �������� THREADING DIAGRAM S50131001 1 ����������� LABEL CAUTION SA9826001 1 ���������� INJURY MARK SA9957001 2 �������� INJURY MARK SA9957002 1 �������� LABEL, GROUNDING S37060001 2 ������ HE-800B-050...

  • Page 6: Needle Bar And Thread Take-up Mechanism

    / Needle bar and thread take-up mechanism 19 18 < P.53 > < Refer to P.53 > HE-800B-101...

  • Page 7

    021710202 1 ������������ SCREW PAN SM4.37-40X10 062681012 2 ������������ NEEDLE BAR SA2921101 1 ���� NEEDLE BAR THREAD GUIDE S50149101 1 ���������� SET SCREW, SM3.18 140553102 1 ������������� SET SCREW SOCKET SM5.95-28X10 014761030 1 �������������� NUT SM5.95 100022005 1 ������� HE-800B-101...

  • Page 8: Upper Shaft Mechanism

    / Upper shaft mechanism HE-800B-109...

  • Page 9

    IDLER PULLEY SB3356001 1 ������� SHAFT S50167001 1 ��������� COLLAR S50168001 1 ���������� BALL BEARING RADIAL 608ZZ 070608800 2 ������������ RETAINING RING INTERNAL C22 048220242 2 ���������� SET SCREW SOCKET SM5.95-28X6 014760632 2 ������������� BEARING BUSH ASSY SB3687001 1 ����������� HE-800B-109...

  • Page 10: Zigzag Mechanism

    / Zigzag mechanism HE-800B-110...

  • Page 11

    1 ������������� ZIGZAG LEVER S50174001 1 ������� BOLT SOCKET M6X20 018062032 1 ��������� WASHER, THRUST S32521001 1 ������� Z-LEVER SHAFT S50178001 1 ��������� STUD 159625001 1 ���������� BUSH, F ;Z-LEVER 158945001 1 ���������� BUSH, R ;Z-LEVER 158946001 1 ���������� HE-800B-110...

  • Page 12: Emergency Stop Mechanism

    / Emergency stop mechanism HE-800B-114...

  • Page 13

    E. ������ / Emergency stop mechanism NAME OF PARTS REF.NO CODE Q'TY �� EMERGENCY STOP COVER S50182002 1 ���������� SCREW PAN M4X8 062400816 3 ������ HE-800B-114...

  • Page 14: Presser Foot Mechanism

    / Presser foot mechanism HE-800B-201...

  • Page 15

    RETAINING RING EXTERNAL C6 048060142 1 ��������� ROLLER S50203101 1 ����� ROLLER SHAFT S50204001 1 ������� SET SCREW SOCKET SM5.95-28X6 014760632 1 ������������� NEEDLE BAR GUIDE S37927000 1 �������� SCREW, SM3.57-40X5 100242003 2 �������� RUBBER CAP, 7.2 155578000 2 ������� HE-800B-201...

  • Page 16: Feed Mechanism

    / Feed mechanism 49 + 51 + 51 + 50 + 48 + HE-800B-202...

  • Page 17

    WORK CLAMP 25RS 159762002 1 ��������� SPRING, PLATE 107401001 2 ������������ <���> <For -3> LENGTH FEED PLATE, -3 S50225001 1 ���������� WORK CLAMP ASSY 25-K W/F-G S37102401 1 ��������������� WORK CLAMP 25-K 144630001 1 ���������� SPRING PLATE 144707001 2 ������������ HE-800B-202...

  • Page 18: Cutter Mechanism

    / Cutter mechanism 42 40 < / Option parts > HE-800B-218...

  • Page 19

    1 ��������� NUT 2 M8 021080202 2 ������� SOLENOID STOPPER S50364001 1 ��������� WASHER SPRING 2-8 028080242 1 �������� CUTTER SENSOR SETTING PLATE S50365101 1 ������������� SCREW PAN SM4.76-32X8 062710812 1 ����������� <�������> <Option parts> CUTTER HOLDER S50297001 1 ������� HE-800B-218...

  • Page 20: Thread Breakage Detector Mechanism

    / Thread breakage detector mechanism HE-800B-219...

  • Page 21

    141620001 1 ��������� SCREW, SM4.37 101671002 1 �������� SET SCREW SOCKET SM5.95-28X6 014760632 1 ������������� LEVER STOPPER S50274001 2 ������� SCREW PAN M4X6 062400612 2 ������ THREAD BREAKAGE SENSOR PLATE S50275001 1 ������������ SCREW PAN M4X6 062400612 2 ������ HE-800B-219...

  • Page 22: Rotary Hook Mechanism

    / Rotary hook mechanism < / For supply parts > HE-800B-301...

  • Page 23

    1 ��������� SCREW 180721001 1 ���������� ADJUSTING SCREW 183507001 1 ������ ANTI-SPIN SPRING SA8126001 1 ��������� BOBBIN 159158051 1 ��� <�����> <For supply parts> ROTARY HOOK ASSY W/BOX SB1542 SB0548001 1 ������������ ROTARY HOOK ASSY W/BOX SB2271 SB0549001 1 ������������ HE-800B-301...

  • Page 24: Lower Shaft Mechanism

    / Lower shaft mechanism HE-800B-305...

  • Page 25

    SET SCREW SOCKET (CP) M6X6 014060632 2 �������� SET SCREW COLLAR 104521001 1 ������ SET SCREW SOCKET SM6.35-40X6 014770632 2 ������������� BUSH ASSY M S50243101 1 ���������� OIL FEEDING PIPE S38735001 4 ����� COVER S50245001 1 ����������� SCREW PAN SM3.57-40X6 062670612 2 ����������� HE-800B-305...

  • Page 26: Lubrication

    / Lubrication 34 79 83 55 7475 19 20 HE-800B-350...

  • Page 27

    SCREW PAN SM4.37-40X6 062680612 1 ����������� TUBE SUPPORT, U S50541001 1 �������� SCREW BIND SM3.57-40X6 060670612 1 ������������ TUBE SUPPORT, M S50542001 1 �������� SCREW PAN M4X6 062400612 1 ������ FELT SUPPORT S50543001 1 ����������� FELT S50544000 1 ���� HE-800B-350...

  • Page 28

    / Lubrication 34 79 83 55 7475 19 20 HE-800B-350...

  • Page 29

    1 �������� COLLAR S51020000 1 ������� FELT S25328001 2 ���� OIL TUBE L=40 SA4066001 1 ������� WICK, 3X150 SA4067001 1 ��������� FACE PLATE PACKING S50513100 1 �������� REAR COVER PACKING S50514100 1 �������� TOP COVER PACKING SB3727001 1 �������� HE-800B-350...

  • Page 30: Threading Mechanism

    / Threading mechanism 76 77 HE-800B-401...

  • Page 31

    TENSION RELEASE LEVER S50388001 1 �������� SHOULDER SCREW, M4.37 114988001 1 �������� SPRING S50389001 1 ���������� TENSION STUD BRACKET ASSY S51182502 1 ������������ TENSION STUD L S50391001 1 ��������� DISC TENSION 145446001 2 �������� TENSION DISC PRESSER 159805001 1 ����������� HE-800B-401...

  • Page 32

    / Threading mechanism 76 77 HE-800B-401...

  • Page 33

    SCREW BIND SM3.57-40X5 060670512 1 ������������ ARM THREAD GUIDE 113316001 1 ��������� SCREW BIND SM3.57-40X5 060670512 1 ������������ THREADING PLATE S50393000 1 ������� THREAD GUIDE, L ;ARM 159917201 1 ����������� SCREW, SM3.57X7 112751003 1 �������� THREAD GUIDE COVER SA3035001 1 ��������� HE-800B-401...

  • Page 34: Bobbin Winder Mechanism

    / Bobbin winder mechanism HE-800B-402...

  • Page 35

    1 ������������ DISC TENSION 145446002 2 �������� TENSION SPRING 115188101 1 ���������� TENSION NUT 108265009 1 ��������� SET SCREW SOCKET (FT) M4X6 012400636 1 ������� BOBBIN WINDER PULLEY SB3726001 1 ��������� SET SCREW SOCKET (FT) M6X6 S23651001 2 ���������� HE-800B-402...

  • Page 36: Upper Thread Trimmer Mechanism

    / Upper thread trimmer mechanism 22 23 HE-800B-409...

  • Page 37

    WASHER, SPRING 2-5 028050243 1 �������� NUT 3 M5 021500316 1 ������� DIFFERENTIAL ARM ROLLER S50511101 1 ������� STOPPER SA9171001 1 ���������� BOLT, SOCKET SM4.37-40X10 S59893001 1 �������������� WASHER PLAIN S SM4.37 025680132 1 ������������ BOLT SOCKET M6X16 018061632 1 ��������� HE-800B-409...

  • Page 38: Lower Thread Trimmer Mechanism

    / Lower thread trimmer mechanism < -3 / For -3 > 76 + 76 + HE-800B-410...

  • Page 39

    SCREW, SM4.37 106629002 4 �������� SCREW, FLAT SM3.57X6 S01696001 2 ���������� BOBBIN PRESSER S50323000 1 ������ SET SCREW, SM3.57-40X6 S01998001 1 ������������� BOBBIN PRESSER BRACKET S50324001 1 �������� SPRING HOOK, U 107639001 1 ����� SHOULDER SCREW 159924001 1 ����������� HE-800B-410...

  • Page 40

    / Lower thread trimmer mechanism < -3 / For -3 > 76 + 76 + HE-800B-410...

  • Page 41

    1 ������������ EXTENSION SPRING S50327001 2 ���������� PLATE SPRING S50328001 1 �������������� PIN, DOWEL BX6X18 159379001 1 ������������ COVER S50329000 1 ������������� <���> <For -2> NEEDLE PLATE, 1.4S S50664001 1 �������� <���> <For -3> NEEDLE PLATE 1.2S-3 S51248101 1 ���������� HE-800B-410...

  • Page 42: S1. Control Box

    / Control box < 230V AC / For Single phase 230V AC > < / For Europe > HE-800B-502...

  • Page 43

    4 �������� NUT 2 M8 021080206 8 ������� <�� 230V AC�> <For Single phase 230V AC> <����> <For Europe> CE FILTER BOX ASSY SA9559001 1 ���������� CE FILTER CASE SA9564001 1 ���������� CE FILTER PCB ASSY SA9565001 1 ����������� HE-800B-502...

  • Page 44: S2. Control Box

    O F F O F F O F F O F F O F F O F F O F F O F F O F F O F F O F F O F F O F F HE-800B-502...

  • Page 45

    <For General and Asia> TRANSFORMER BOX BMP3010-0000000-3ST4 1 �������� <����> <For China> TRANSFORMER BOX BMP3010-0000001-3ST4 1 �������� <�� 400V�> <For Three phase 400V> <����> <For Europe> TRANSFORMER BOX BMP3010-0000000-4ST4 1 �������� LABEL ELECTRICAL SHOCK 25 X 28 SA9914001 1 ��������������� HE-800B-502...

  • Page 46: Power Supply Equipment

    / Power supply equipment 41 42 45 46 41 42 HE-800B-515...

  • Page 47

    GROUND WIRE SB3918001 1 ������ SCREW PAN (S/P WASHER) M4X10 0A5401006 1 ������������ GROUND WIRE 2 S38145000 1 ������ SCREW PAN (S/P WASHER) M4X10 0A5401006 1 ������������ BINDER M150 218859001 4 �������� QUICK TUBE ASSY 40X300 SB4103001 1 �������������� HE-800B-515...

  • Page 48: Operation Panel

    / Operation panel HE-800B-530...

  • Page 49

    CABLE TIE 220681001 1 ������������� CARD COVER SB0566001 1 ������ LED COVER SB0567101 1 ������ TAPTITE BIND B M3X10 085311016 6 ������������ WOOD SCREW ROUND M4.5X20 0B0452006 4 ���������� STAPLE 10X20 200190001 3 ����������� CUSHION, B S43675000 4 ������ HE-800B-530...

  • Page 50: Motor Mechanism

    / Motor mechanism HE-800B-650...

  • Page 51

    SCREW PAN (S/P WASHER) M4X10 0A4401006 1 ������������ RESOLVER COVER SA9449001 1 ������� SCREW PAN (S/P WASHER) M3X8 0A4300806 3 ����������� GUARD SHEET SB1570001 1 ������ PULLEY SB3700101 1 ���� SCREW PAN(S/P WASHER)M4X10 SA3025001 3 ����������� SCREW PAN M5X20 SA9856001 3 ������������ HE-800B-650...

  • Page 52: Attachment Set (option Parts)

    / Attachment set (Option parts) < / For General materials > < / For Knitted materials > 31 + 32 + HE-800B-940...

  • Page 53

    S36121021 2 �������� <������> <Except for Europe> 3-PEDAL FOOT SW ASSY SA6495101 1 ���������� CONVERSION HARNESS FOOT SW SB1565001 1 ������������� <����> <For Europe only> 3-PEDAL FOOT SW ASSY SA64951E1 1 ���������� CONVERSION HARNESS FOOT SW.E SB15660E1 1 ��������������� HE-800B-940...

  • Page 54: Accessories

    / Accessories 63 + 44 43 < Option parts > 64 + HE-800B-910...

  • Page 55

    1 ��� MAGNET 112525020 1 ���������� AUXILIARY SHEET S54767000 1 ������ HEAD COVER 144226001 1 ������ AUXILIARY TABLE SA9160002 1 ������� TABLE SUPPORT PLATE SA9161001 2 ��������� BOLT SOCKET M4X6 018400636 4 �������� BOLT SOCKET M6X10 018061036 2 ��������� HE-800B-910...

  • Page 56

    / Accessories 63 + 44 43 < Option parts > 64 + HE-800B-910...

  • Page 57

    1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #14 NM90 SA9254014 <���> <For -3> 1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #11 NM75 SA9254011 <�������> <Option parts> <���> <For -2> TIMING GAUGE, -2 S13595201 1 �������� <���> <For -3> TIMING GAUGE, -3 S13596201 1 �������� HE-800B-910...

  • Page 58: Ga1. Gauge Parts List

    34.5 34.1 34.5 34.5 11.1 10.8 10.5 22.2 25.4 20.6 17.5 19.1 11/16 13/16 S01271-001 S01272-001 S51359-001 S51360-001 20.7 34.5 34.8 11.2 11.1 28.6 31.8 7/16 S01273-001 S03280-001 S01274-001 S01275-001 S01276-001 S35630-001 12.7 14.3 15.9 19.1 22.2 25.4 9/16 HE-800B-Ga1...

  • Page 59: Ga2. Gauge Parts List

    S37109-302 S37103-301 S37102-401 159081-100 159079-100 159080-100 145136-001 144630-001 159763-002 24.5 15.5 6 X 40 4 X 20 4 X 32 < -3 / For -3 > S55350-301 S37110-301 159080-100 159081-100 144632-001 S55348-001 15.5 5.4 X 32 5.4 X 40 HE-800B-Ga2...

  • Page 60: Ga3. Gauge Parts List

    / Needle plate < -2 / For -2 > S50663-001 S50664-001 S50665-001 < -3 / For -3 > S51248-101 S51249-101 S51250-101 / For flat cutter < -2 / For -2 > S50321-001 151843-001 < -3 / For -3 > 156612-001 S50322-101 HE-800B-Ga3...

  • Page 61: Wa. Warning Labels

    36 X 150 SA9725-001 Label electrical shock 36 X 150 L=28.4 SA9914-001 Label electrical shock 25 X 28 56 X 43 SA9826-001 Label caution L=16 SA9957-001 Injury mark L=25 SA9957-002 Injury mark S37060-001 Label, grounding 7.5 X 12.5 S37059-001 Label, PE HE-800B-Wa...

  • Page 62

    / Warning labels / Warning labels / Name of parts Size(mm) Code 148X34 SB1504-001 Oil warning label HE-800B-Wa...

  • Page 63: Index

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page 012400536 H - 29 021100302 C - 16 060670512 N - 75 076200800 C - 18 012400636 P 021300103 Z - 53 060670512 - 77 081005070 N 012400636 - 26...

  • Page 64

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page 110167001 R - 47 145440001 N - 49 159761002 Ga2 - 56 S07350002 Z - 45 110168001 R - 48 145446001 N - 39 159762002 G - 50+ 14 S07478000 K - 10...

  • Page 65

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page S38735001 L 22 S50226001 K 20 S50335000 Z 52 S50513100 M - 83 S38736301 P - 22 32 S50230001 K 20 S50336000 Z 52 S50514100 M - 84 S38761201 F - 22...

  • Page 66

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page S51354001 Ga1 - 55 SA6607001 Z - 36 52 SB2256001 Q - 38 34 SB4103001 T - 52 S51355001 Ga1 - 55 SA6609001 Z - 39 SB2256001 S51356001 Ga1 - 55 SA7293001 T...

  • Page 67

    MEMO...

  • Page 68

    ������ PARTS BOOK HE-800B © 2012 Brother Industries, Ltd. All Rights Reserved. SB3903-001.J/E 2012.10.B (1)

Comments to this Manuals

Symbols: 0
Latest comments:
  • OMAR FAUQUE Apr 16, 2018 12:17:
    dear sir please give me your brother he-800b-2 a parts book.